For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 64

3208 Tractor S/N 1K010G & After

Air-Filter/Muffler

B

o

it

13

1.
3

o

A N
mﬂy “M%

. — ..ro

\

/

.fu“_

3 )
N _f /..
R \
hom nwu —————
- \
..nH“A.;J ™. /
ﬁmn,qn,. vw ///,. /,,
_kA , H NN / \ \
A2/ N\ S
N _;,f
¥ ,”WW/ u V ““m
| _ /
Y /1// \‘__Mmm \h w. v ,
o ,Am/ ool _\ 7
I
J \ \\ / “\ IA \\h 7
V=
/ \\ _\ ,/inu“\ w‘ /
f v / \ ,....__ =
v / \ fap)
\ ‘_“ \ Anu_. "
!iArA |
L—.
LS A

w=-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Air-Filter/Muffler

Page 2 of 64

Ref#  Part Number Qty S/P/F  Description
1 KM-11011-2239 1 S Case, Air Filter
2 KM-11011-2259 1 /P Base, Air Filter
3 KM-11013-2114 1 Element, Foam
4 KM-11013-2139 1 S Element, Air Filter
5 KM-11029-2005 1 S  Air Filter Ass'y (Incl. Ref. 3 & 4)
6 KM-11047-20579H 1 Bracket
7 KM-11047-21119H 1 Bracket, Air Filter
8 KM-11060-2079 2 Gasket, Muffler
9 KM-92002-2230 2 Bolt
10 KM-92143-2178 3 Collar,5.1 x6.3x 14
11 KM-92143-2189 4 Collar,6.2x7.8x 7.5
12 KM-92191-2010 1 /P Tube
13 KM-92200-20599H 2 Washer
14 KM-234B0525 3 Screw, Pan, WSP
15 KM-242B0516 4 Screw, Pan
16 KM-311G0600 4 Nut, Hex
17 KM-461F0600 4 Washer, Spring

WWW.mymowerparts.com



Page 3 of 64

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Brake And Control Pedals

~ o,
™ N <t
3 o VA
L & ) I
. NSy / — <t
~ - & e
/J Al ﬂ m- \p\\
N < )
y, < =l P |
/ L\ Nl
v/ . N ©
< & ¢
§ % K., ﬂnw ._
- Dy . UTI IIIIIIIIIIIII
IB
4 \ sw..,//
A , / AN
< VAR
S R v A & — /s
—~ -~ o N &
) — T ¢
ol [S) ~— ~——
% T
_n PO AN km \" T 1 =
<= Lﬁv%mM AN 0 BNV g Lo~
© \ . NN N g
2 L N\ € &
5 T =y — .ffﬂ
_ Rl AN
T / JA V \ A
—an NN b
i hvd, )/ / | 1\ <<t ¢
““HuHHHHQ / R,/%wl—//\ // MMK [9V]
\“ A M%; A T AR
o NN\ 1, . O
4 — M.\mwv Vs o) 0 (S L
7 e S ALY NN S
7 G ey e NS AN
Y/ - % s+ W N\~ -
mmv L= ‘\ L M Al %mw/f L\ ,.uw o
T \\
Lo [ [ T g = _
ry N N -
<] o .mw //V r,\ \HX‘“W e
¢ B 7
\\\ g
- -
48 mrr NN,
| S5 " _1\...\\,_&&%/?
o bR w%a NS o
- = ///
o NS J
2 o | N -
1 SN AN RS v
e | W
o ”vmu“ﬂ \ // ™ SO\
@ N ™ M Ny
K ! \ | RN
_ ! v S o < AN
lllllll R G ' ~ 2
me(, \ ‘%mmv E /N”/ 0
I \ % am o) <t //H// —
_ /7 ! RSP R <
I\ Y/~ ey d |
N ( N, N P
S d
o) 2N 'd
<F [ — \/ @\k
s AN N/
vwwuwﬂquVA\\ PN WW/MMVM
e VA e
A e T
AN mwm ¢ /mmw_mwwmw ; o
3 \/ﬂnuAMWWMW\MNWHHNWH ,

=) N OIS IS
¥ R M&f /
/ %

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Brake And Control Pedals

Page 4 of 64

Ref#  Part Number Qty S/P/F  Description
1 603-0379 1 Shaft Assembly, Pedal
2 603-0421A 1 /P Plate, Disengagement
3  603-0437-0637 1 /P Cam, Clutch
4  603-0445A 1 Shaft Assembly, Brake
5 603-0449 1 Shaft Assembly, Reverse
6 603-0634 1 Rod Assembly, Cruise
7 703-3012-0716 1 Link, Pedal Mounting
8  703-3020-0637 1 Bracket, Rod Adjust
9 703-3152-0637 2 Bracket, Switch
10 603-0733-0716 1 Lever, Brake Diff Lock
11  703-3156-0716 1 S  Link, Brake Pedal
12 710-0106 1 /P Screw, Hex Cap, 1/4-20 x 1.25 GR5
13  710-0599 5 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
14  710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
15  710-0642 6 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .75
16  710-1315 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x 1.25
17  711-0679A 1 /P Pin, Clevis, 3/8 x 2.015
18  711-1530 1 Ferrule, Adjust
19 711-1138 1 Stud, Actuator
20  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
21  712-3027 1 S  Nut, Hex Flange Lock, 1/4-20
22  712-3058 3 S Nut, Hex Insert Lock, 1/2-20
23  712-0429 1 S Nut, Hex Insert Lock, 5/16-18
24 714-0104 7 S Pin, Internal Cotter
25  714-0145 2 S  Pin, Internal Cotter
26 714-0147 5 /P Pin, Internal Cotter
27 715-0114 1 S  Pin, Spiral Spring, .25 x 1.5
28  731-3247 1 Pedal, Forward
29  731-3248 1 Pedal, Reverse
30 731-3249 1 S Pedal, Brake
31 732-0324 1 Spring, Compression
32  732-0859 1 S  Spring, No Cut Reverse
33 732-0871 1 Spring, Torsion.
34  732-3118 2 Spring, Extension, .380 OD x 1.44
35 736-0275 2 S  Washer, Flat, .344 x .688 x .065
36  736-0287 1 S  Washer, Flat, .79 x 1.24 x .060
37 736-0463 1 S  Washer, Flat, .25 x .62
38 736-0621 1 Washer, Wave, .785 x 1.0 x .012
39 736-3019 3 Washer, Flat, .531 x 1.06 x .134
40  741-0598 4 S  Bearing, Hex Flange
41  741-3073 3 S  Bearing, Flange
42  741-3074 2 Bearing, Flange
43  741-3084 1 Bearing, Flange
44  747-3319 1 Rod, Rear Control
45  747-3320 1 Rod, Front Control
46  747-3324 1 Rod, Rear Connecting
47  747-3353 1 Rod, Front Connecting
48 747-3422 1 Rod, Brake
49  748-3060 1 Cruise Latch
50 748-3080 1 S Plate, Cruise
51 603-0738 1 S  Link Assembly, Brake
52 736-0418A 1 /P Washer, Flat, .341 x 2.25 x .10

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 64

3208 Tractor S/N 1K010G & After
Carburetor, Fuel Filter & Pump

Lo /N
= nfLP e D
s
\/W
//
!/ -
!/ - =
\ \ ~ m._.
\ / (%)) \
s
"
N T S
/// T h«ln \ .h M / -
) (¢ t )P
\hd A
@ -
o) A ,
a2
/ﬂn- ey T ¥ _Ln..“ N
\ - ¥ o o o . Vo
uﬂy, N Al M
£ x!&r / — ™
/ L - \ f
- A a I 7 \ N / / >
T YA \\ W IR 3 .ﬂ/ 2

o

, / \ Al i
@ / / { / )l.ﬁuuum

==l

#V LN ! N -
o-ry)) | D
. J \\
AT
r i &)

\\
w0
<t
~ o™
Am. [\p]
AN
N\
Bo-
< / N M
o / -t A\ H//W/
/ n\ X |/V /
\ /B ¥ 1\@@@;

.n.mm b \ ﬁm. . \. /Mwmwu )
~ v \

A v U,A ﬁz@

i — o \\ imqm..‘mw

A,/ N
G @,\4%, W sy &l
h . 7 ruv v ./
\
(V4 67\ L0
o~
.n._.
~3

AN OB
AT M\i\m M\ 177 M\ _mwww =
o)), S 0N A<
) WM“mh.\\w = m J (™ / ﬂ Ww m
" mwfummmmw\ - /\(,\ \MM \ J,\m ‘o,
N I~ \ pany w UK \M
N o= D M M” w0 \a- a .w..H o
o™ / o~ W / ﬁ, N \x By
& o Lo va
\A%f./oo?_ " oo
mlh &
[

&

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Carburetor, Fuel Filter & Pump

Page 6 of 64

Ref#  Part Number Qty S/P/F  Description
1 KM-11012-2381 1 Cap
2 KM-11060-2072 1 Gasket
3 KM-11060-2073 1 Gasket
4 KM-11060-2087 1 Gasket, Intake Manifold
5 KM-11060-2088 1 Gasket, Intake Manifold
6 KM-11060-2090 1 S  Gasket, Carburetor
7 KM-15003-2481 1 S  Carburetor Ass'y
8 KM-16004-2051 1 Cap, Chamber
9 KM-16014-2077 1 Screw, Pilot Air
10 KM-16025-2163 1 Valve, Throttle
11 KM-16030-2089 1 Valve, Float
12 KM-16031-2071 1 Float
13 KM-16035-2073 1 Jet, Air, #1.8
14 KM-16035-2074 1 Jet, Air #0.9
15 KM-16041-2218 1 Shaft, Choke
16 KM-16041-2219 1 Shaft, Throttle
17 KM-16126-2185 1 Valve, Choke
18 KM-21188-2006 1 S  Solenoid, Fuel
19 KM-32085-2089 1 Stopper
20 KM-59076-6001 1 Manifold, Intake
21 KM-92009-2143 2 Stud
22 KM-92009-2330 3 Screw, 3x5.5
23 KM-92009-2331 1 Screw
24  KM-92009-2332 4 Screw
25 KM-92009-2333 1 Screw
26 KM-92009-2334 1 Screw
27 KM-92015-1143 2 Nut 8 MM
28 KM-92043-2196 1 Pin
29 KM-92055-2175 1 O-Ring, 49.4MM
30 KM-92063-2241 1 Jet, Main #112
31 KM-92064-2093 1 Jet, Pilot, #58
32 KM-92066-2096 1 Plug
33 KM-92093-2092 1 Seal, Throttle Shaft
34 KM-92093-2093 1 Seal, Choke Shaft
35 KM-92143-2191 1 Collar
36 KM-92143-2192 1 Collar
37 KM-92144-2306 1 Spring
38 KM-92144-2307 1 Spring
39 KM-92144-2397 1 Spring
40 KM-92170-2043 1 Clamp
41 KM-92170-2098 1 Clamp
42  KM-130B0620 5 S Bolt, Flanged 6 x 20
43 KM-130B0645 3 Bolt, Flanged 6 x 45
44  KM-49019-1055 1 /P Filter, Fuel
45  KM-49040-2065 1 Pump, Fuel
46 KM-59221-2156 1 Connector, Cord
47 KM-92037-2065 1 /P Clamp
48 KM-92170-2082 1 Clamp
49 KM-705A061000 1 Tube, Braid

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

< ,)% ~—
2 S S
ks AR x
Wi AN\ N
™~ sz /, \
Q 0, \
o AN Nt
© e i, /,wwmw,‘:
al _\\ AN AU_/ /,//
/Hw,ww/ // "~
(4] /WNPW/,/ M./, ,_
\ﬁ\ v L0
// o
IIIIIIIIIII -~
— uil\\
\\\\\\\\ A
Y ~, =
) M/u_ NOe o A
S \ m@w T
o | N \ \ A mwﬂv 1
\ R \ AN V — R
\ N AN N . w0
N\, // ~ N : ~
AN Wt N AV ; S
"\, M\A,A/,/m'r K’ Ny % %, ﬂﬂ#mnu /.‘ / l_
PRGN \ __mmwmwﬁ@,_vm-m@ R — : @
o @mw”«\ EETAN o &N
\\\ e ! ~—
b . ﬁ
N »
lrl{fllll...l g )w / N\, AR —_ o
o ey N Y ]
£ ;oo A NG :
< 5 u ANV
3 %J ,A\H,NHHHmﬂhmewwb .aﬂmmwamml“m_WkaﬂwmﬁﬁwWV@
I y EF N N
G |MRG d \\\ p ‘( AW”/C /W V\\\ [Te)
St AR
NN —
o - ) /@w, ;_
X & N ,/V e
4 p— ) R e /mv N yd
zo e Tt
= v
N3 N/
o = 05 ) R S —PEE \ Y
) T —— I 00— Ny &
Q P e w
T T I (.
— . PR - /
= D) &
= /
N O nmv ||||||||| .-Iu\\\ .
™ O ¥ ﬁ-1 @

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Center Hydraulic Lift Linkage

Page 8 of 64

Ref#  Part Number Qty S/P/F  Description

1 603-0434-0716 1 /P Link, LH Lift

2  603-0435A 1 /P Shaft Assembly, Lift

3  603-0456-0716 1 Link, RH Lift

4  603-0803 1 Bracket, Downstop

5 703-3426 1 Stop Bracket, Lift Rod

6  703-3797 1 Arm, Downstop

7  748-3103 1 Disk, Detent

8 710-3178 2 /P Bolt, Carriage, 3/8-16 x .75

9 710-3013 2 /P Screw, Hex Cap, 1/4-20 x .5 GR5
10 711-1206 1 Pin, Clevis, .5 x 3.75
11 711-1553 1 Ferrule, Adjustment
12 711-1561 1 Pin, Detent Plunger
13  712-0431 2 S Nut, Flange Lock, 3/8-16 GR5
14  712-3083 3 /P Nut, Hex Lock, 1/2-13
15  714-0147 2 /P Pin, Internal Cotter
16  716-0102 2 S  Snap Ring, 1.0 Dia. Shatft
17  716-0104 1 S Ring, 'E' Retaining, .5 Dia
18 716-0111 1 /P Snap Ring, .875 Dia. Shaft
19 717-3518 1 Cylinder, Center Lift
20 720-0236 1 S Knob

777120466 1 Graphic, Height Adjust
21 727-3135 2 Hose, Lift
725-0157 1 /P Tie, Cable

22  731-3215A 1 S Indicator, Lift Position
23  732-0437 1 Spring, Compression
24  732-0870A 1 /P Spring, Compression
25 736-0142 2 S  Washer, Flat, .281 x .5 x .063
26  736-0160 1 S  Washer, Flat, .536 x .93 x .050
27  736-0250 1 /P Washer. Flat, 1.0 x 1.7 x .10
28  738-0744A 2 S  Shoulder Screw
29 741-0170 2 S  Bearing, Flange w/Flats
30 747-3330 1 Rod, RH Lift
31 747-3331A 1 Rod, LH Lift
32  747-3437 1 Screw, Adjustment

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

< Fy) <t - M__” <t
...RIv _, g_ _..ﬁ_..v Anm_ N w
% - o ’ .,,/..!,,?.m 7_/,, Afnu_mN | & \ o
% — M’ !...I‘/l /r F M ,mw \R\ w—
S © \ S 3
o / “ o Mrmnmv N ,., ., ©
[as ~ N .
/ F _/_muw_ A /(\\\\lllll....; IIIIII ‘“mmv ‘hMIJ.II... ?\\\
\ \ ,,,f-\\‘}/.,tisl ' 7Y : \\
/ — \
T, 4]
\ — " mmmmv o™
N R~ T\
,..ﬂ/HN . o ¢/ E Y m
/ b /o AE Y
/ oN) I / <7/ | S
R/l nl... ‘m Aum_ \.\\\\ixmﬂmr\nn\\_u \\ 3 S
A S e @ Y2 &
Vs _--y N~d ot m .n-w w
! Y y
Y, vm ~ %7
T N ¢ xwmmmmwuk O
- %
© g ,”ﬂW"Maw...\\ oD
- - . A“ _
~ Q e =
_, | _ D_n, S
T _..mw" \ ,mnuHuuA\ mwwnm ’ — \_ m
\ p \Kmnn\ , . “\\ - y
y 7 g —
7 4 fe€ uwmv. g m
a---.a}ﬁ wm\._\ W.“ 0 _\ O A\ / M~ 0
= T ——— “ T, \1, hi s ~ { =
un_ll._.v ....1...._‘y _/ MNW 4@. iy _mm_u A.fu; _A_._.: m\m\A... <t omv A “muw N |1|..|._ "
< omu / -~ / ...._A,.) . r..A/ . //_ o W v} uu“xmmm_ -t l.\_
o3 -— \ AN - AN ot
o R PN AN <~ © 7 A\ AT
o _. nmmw //// /, I M “\l/ P - _’.H.\ \““N .\ m m“ / .n...mv
S 3 g ( A @\ 2 \ s
m 11...1111mm.u.9 ,...i...r......\. P.LK%.H/M[lll..ilmHul o \\\\\..\\ ..,wu._mwv | ‘pl\N ,...|||||.../ \ _
— [0 k.q\\ d/ //N w rn_wV o~ _\ \‘Piw g ﬁ/ﬂm_w \ ”..._\\\\..
< ad <t Amn_m.. mn_n ~ / /wu}.. . - I .,,//../.”w 4” .ﬂ" b —
) - °w \ 3\ <t - AN wwé. ]
o _ \ \ \ AP N o)
o ) \ / v\ _mu;w ) | 0
- , A\ &L
i & e N Lo
% m _ﬁ \\\\\ Mﬂw //f....l\\\ ._.u
S0 2 [ <



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Cooling

Page 10 of 64

Ref#  Part Number Qty S/P/F  Description
1 KM-11012-1084 1 Cap, Reservoir
2 KM-11048-20379H 1 Bracket
3  KM-11049-20259H 1 Bracket
4  KM-11049-20269H 1 Bracket
5 KM-11049-20279H 1 Bracket
6 KM-11060-2084 1 Gasket, Thermostat Cover
7 KM-11060-2288 1 S  Gasket, Pump Cover
8 KM-11060-2289 1 S  Gasket, Pump Case
9 KM-13070-2093 1 Guide
10 KM-13107-2097 1 Shatft, Impeller
11  KM-13107-2246 1 Shaft, Pulley
12 KM-13304-6007 1 /P Housing Assembly
13 KM-14024-2293 1 Cover, Thermostat
14  KM-14037-2128 1 Screen
15 KM-16142-2069 1 /P Cover, Pump
16 KM-39061-2056 1 Radiator Assembly
17  KM-39062-2051 1 Hose, Cooling, 7.5 x 13.5 x 30.5
18 KM-39062-2054 1 Hose, Cooling, 7.5 x 10.5 x 46
19 KM-39062-2062 1 Hose, Cooling
20 KM-39062-2063 1 Hose, Cooling
21 KM-43078-2055 1 Reservoir
22 KM-49044-2058 1 S Pump, Water
23 KM-49054-2056 1 /P Thermostat
24  KM-49063-2056 1 S  Seal, Mechanical
25  KM-49085-2052 1 Cap Assembly, Pressure
26 KM-59011-2056 1 Belt, Fan
27  KM-59041-2063 1 Fan, Cooling
28 KM-59051-2113 1 Gear, Spur
29  KM-59091-20529H 1 Pulley
30 KM-59091-2053 1 /P Pulley
31 KM-59256-2057 1 /P Impeller
32 KM-59336-2052 1 Case, Pump
33 KM-92015-1014 2 Nut
34 KM-92015-1143 3 Nut
35 KM-92022-2247 2 Washer
36 KM-92026-2311 1 Spacer, 12x18x 1.4
37  KM-92027-217 4 Collar
38 KM-92037-2001 1 Clamp
39 KM-92037-2065 2 /P Clamp
40 KM-92037-2210 4 Clamp
41  KM-92042-014 1 Pin
42 KM-92045-2191 2 Bearing, Ball
43  KM-92049-2111 1 Seal, Oil
44  KM-92150-2230 1 Bolt, .6 x 40
45  KM-92150-2231 1 Bolt, .6 x 20
46  KM-92150-2255 1 Bolt
47  KM-92160-2034 4 Damper
48 KM-92180-2013 AR Shim, 0.6 Thk
KM-92180-2014 AR Shim, 1.2 Thk
49  KM-92200-2044 1 Washer
50 KM-130B0616 6 S Bolt, Flanged, 6 x 16

51 KM-130B0635

Bolt, Flanged, 6 x 35

52  KM- 13080820VVWW my.mowerwfgr‘@@m 20



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Page 11 of 64

Cooling

Ref#  Part Number Qty S/P/F  Description
53 KM-130B0825 4 Bolt, Flanged, 8 x 25
54  KM-130B0830 1 Bolt, Flanged, 8 x 30
55  KM-130B0840 1 Bolt, Flanged, 8x 40
56 KM-130G0645 3 S Bolt, Flanged, 6 x 45
57 KM-130G0675 1 S Bolt, Flanged, 6 x 75
58 KM-130G0845 1 Bolt, Flanged, 8 x 45
59 KM-130G0870 1 Bolt, Flanged, 8 x 70
60 KM-130H0665 1 Bolt, Flanged, 6 x 65
61 KM-171G0818 3 Bolt, Stud
62 KM-315B1000 1 Nut, Hex Fine
63 KM-410B1000 1 Washer, Plain
64 KM-481J2800 1 Circlip
65 KM-551A0314 1 Pin, Dowel
66 KM-670B1507 1 O-Ring

WWW.mymowerparts.com



Page 12 of 64

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Cylinder And Crankcase

lap]
\_ nm
~ ) e, ;v,\
,..&. mmmy AY .Am umrmm.wmiw,
- _» @ .4|‘, - oA al xR
N o<\ = ,/Amwm., ) Wv
- \ \ L zmuv r\ P
- NN -..f}-..bmm 7 1h .,.._«
) X A
‘hmmm‘m_ N\ _‘ ..M‘WWﬂ _4_”. > kf_v @ Mv m“nnm
R \ P e -— \m \“nun.
A // — /, mmmia | [————— e _. ........!A g m
- \ T A5 O _. (” — . O
- - f x RN
[ \ Vi m. o \ \ S
w / _i!..._.. A“\ \u\ - / “ S
\ &< \_“nuuww \ < 5
V / \ /
g m\ - WA — nuu"mv w
i o /,Ni! (@]
/ mnum\\ \\,. .wm q
[o'0] VA "~ ..i/ﬂ/ W
— <t \ ,,, \
™ \\\\1: m-m m!.l.u)yl / mwwr \)/ V y O
L D n@ T / STl K L >
T \,.-umﬁ \ SN > mm &« w“n.,,,,._mm D\ x\h_.‘ =
M,\ %? mm / F\ el _\ N-HH--.., A w.u\ nr /A ) .
Niep \ O\ A
o ,//,‘“?}wrwmq@\ ,// _ﬁ mmw /e HWw _W\\uun\ w MAmm/ w w mxm 4p) \\\a..,.mvm.w
; A,., \ o r,nr.mnm A x); mAiu m VS \ 7N\ [
_ \ \ R\ / o LS N ex y. n = n AA ._A\ \ o
™ ‘ ' 7 \ A ﬂr ,.\.n\mm_\/uww\)m Z./ N, o~
10O f.- W w \ T \ \ '
_ﬁ - AA. ,.ar o \ Y \ ;_mrw!/
/“..x , V ™~ \ _‘uﬂ\mmwf = / f/.,,_
o L0 \ Pl
.~ MI z,,.“y _ w ,/ Wy / \-.“A,\..mmm\v, mm,v €0
VRS o \ N nl\g \\ B o
\ Ny & \ / d "~
NS \ / _ )
Anwé \ / ) d
. \ / &~ o))
) / \ o
amm‘?// v
]
L



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Cylinder And Crankcase

Page 13 of 64

Ref#  Part Number Qty S/P/F  Description
KM-FD620D-AS21 1 S  Engine, Complete
1 KM-11004-2107 2 Gasket, Head
2 KM-11008-2087 1 S Head, Complete Cylinder
3  KM-11008-6015 1 S Head, Complete Cylinder
4  KM-11009-3028 2 Gasket
5 KM-11022-2056 1 Cover, Valve
6 KM-11022-2063 1 Cover, Valve w/Oil Fill
7 KM-11060-2089 1 Gasket, Cover
8 KM-11060-2284 1 S  Gasket, Crankcase Cover
9 KM-11060-2332 2 S  Gasket, Valve Cover
10 KM-13183-2120 1 Plate
11 KM-14024-2292 1 Cover
12 KM-16126-2146 1 Valve
13 KM-32151-20319H 1 Pipe, Oil Gauge
14 KM-49015-6130 1 Cover, Crankcase
15 KM-49120-6115 1 Crankcase Complete
16 KM-92004-2142 4 Stud
17 KM-92009-2308 1 Screw
18 KM-92043-1037 6 Pin, Dowel, M10 x 8.2 x 14
19 KM-92049-2097 1 Seal, Ol
20 KM-92049-2110 2 S Seal, QOll
21 KM-92143-2010 8 Collar
22 KM-92151-2070 2 Bolt
23  KM-92170-2002 1 Clamp
24  KM-92190-2147 1 /P Tube
25 KM-130B0625 8 Bolt, Flanged, M6 x 25
26 KM-130B0816 4 S Bolt, Flanged, M8 x 16
27 KM-130C0812 2 Bolt, Flanged, M8 x 12
28 KM-130G0845 6 Bolt, Flanged, M8 x 45
29 KM-130G0860 2 Bolt, Flanged, M8 x 60
30 KM-130G0865 8 Bolt, Flanged, M8 x 65
31 KM-410B0800 2 Washer, Plain, BMM
32 KM-670B2010 1 O-Ring, 10MM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 64

3208 Tractor S/N 1K010G & After

Dash Panel

N\
AN
~
~. R
i,
8

Yoy

VANX
\

PAWA .4

/

[y

MMy

O]

7= ST

)

[ 4

N=777777777
=77
=777
NS 774
=774

7
my

N\

VO wp
| V by \/,,Qmm
L/ @ VA [
N m w .,mv \\ ,/ \ —
Wﬂ ZZ ljmwf / , N -
S N/ N
] /\ mﬁ/ /”””/ \\w“

/AN N \,ww“wm\
YA 7
\\\\ P AN =

/ NS~
R \_qvwmw 5,
~ A E S
T RN
A4 4

<t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Page 15 of 64

Dash Panel
Ref#  Part Number Qty S/P/F  Description
1 603-0586 1 Control Assembly, Throttle/Choke
2 631-0076 1 Boot, Tilt Steer
3 631-3014 1 S Dash Panel
777120183 1 Graphic, Monitor Light Cover
4  759-3476A 1 S  Key, Ignition (Set of 2)
5 703-3072 1 /P Screen, Dash
6 703-3162 1 Plate, PTO Handle
7  710-0134 4 /P Carriage Bolt, 1/4-20 x .62
8 710-0294 2 Screw, Hex Cap 1/4-20 x .375 GR5
9  710-1260A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
10 710-3013 3 /P Screw, Hex Cap 1/4-20 x .50 GR5
11 712-0237 1 S Nut, Hex Lock, 5/16-24
12 712-0397 4 S  Wing Nut, 1/4-20 w/Bell Washer
13  723-0511-37 2 Seal, Screen Cut to fit screen
14  725-1346 1 S Nut, Ignition Switch, 5/8-32
15  725-1347 1 /P Cap, Ignition Switch
16 725-3159 1 S  Hour Meter
17  725-3256 1 S  Switch, PTO
18  726-0233 4 /P Nut, Push
19 731-3209 1 Steering Wheel
20 731-3210 1 Cover, Steering Wheel
21 731-3241 1 Handle, PTO Switch
22  736-3070 1 /P Washer, Flat, .34 x 1.5 x .10
23  783-0462 1 /P Bracket, PTO Switch Retainer
24  629-3069 1 S  Harness, PTO Adapter

WWW.mymowerparts.com



Page 16 of 64

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Driveshaft And Engine Connections

A_I\\HHHMNMV\\\/ ) ”m_ \
\h.\\mmmmwnHHHMHHHH\V\ dﬂs\\\\m_m
< e =
=) Ny \w p
IS8T
\ ' ./ ? ~ ,mmrnr ::::::: |
\\\\\ / f/ 3 C .
(\ /,, \ \M\ s.A‘,IIMV M.A_WHI .[Indu.,
/ o L,xn,\\\m,(_ ¢ mmmwu, ™

v

WA._. ||||||||| # 1/////A frs nm D, i_//l

A u\mv..rj ¢ 3 .,\_mmwv 3
M b B 0 «
faa—— 0 v,ﬂw " / .u. A_u.
- e N
2 _\ \ o = 7 /
»WNMV - / [z} < _/
Y \ \ N AAM _\ es)
M// //J'm ,A C \

Vo Aw\y\l . -
Vo AR
IS} WA

Sy

] v |||||||||||||||| ﬂwmﬁ@w ) ”

\)Y,“\Mmmmwu T

e
Wl o ’ 7

)

/ e ] , i
\uw ,W = / M~ = :
/ T T \_-HM-..-?V
Ll P
- \NI w
& mm AW.AT\HVL

W7
< Y
“wf _, N \\m\\mw\\\m
f B/l
{ =
pa nx 7] &7
=AY 4

7Y/ A
. NU R /x N\N..EHM!.E...‘

. - g \q ="
/u& \ p ““w\ _nnnll - @rwv
< \\\\iyn, @ M\““\ - m.mmw\.
JL
& - .
ﬂ\\\.‘ =) AWWMW >~ \ ,VWJ
) ,_ L9
[qV} %u__

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Driveshaft And Engine Connections

Page 17 of 64

Ref#  Part Number Qty S/P/F  Description
1 629-3075 1 S  Harness, Wire
1 726-0154 4 S Tie, Pushmount Not shown
2 651-3003 1 Muffler Assembly
3 703-2823 1 Plate, Coupling Adapter
4  703-2909-0716 1 /P Plate, Engine Mounting
5 703-3080 1 Shield, Muffler Heat
6 703-3206 1 Plate, Regulator Mounting
7  710-0106 2 /P Screw, Hex Cap 1/4-20 x 1.25 GR5
8  710-3206A 4 /P Screw, Hex Cap M8-1.25 x 25 GR8.8
9  710-0599 4 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
10  710-0607 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
11  710-1062 4 Screw, Hex Cap, Lock 1/4-20 x 1.25 GR5
12 710-1062 4 Screw, Hex Cap, Lock 1/4-20 x 1.25 GR5
13  710-1304 3 Screw, Cntrsnk Machine M8-1.25 x 55MM
14  710-1313 1 /P Screw, Hex Cap M10-1.5 x 35MM
15  710-3038 6 /P Screw, Hex Cap 5/16-18 x .875 GR5
16  712-0271 2 /P Nut, Hex Sems, 1/4-20
17  712-0429 6 S  Nut, Hex Insert Lock 5/16-18
18  718-3094 1 Shaft, Drive, 27.75 Long
18  759-3765 1 Drive Barrels Kit Not shown (2 used per
tractor)
19 722-3022 1 S Foam Tape
20 725-1717 1 S  Switch, Key,
21  725-3164A 1 S Switch, Plunger
22  725-3166 1 S  Switch, Snap Mount
23  725-3191A 1 S  Switch, Plunger
24  726-0205 6 /P Clamp, Hose
25  731-3220A 1 /P Baffle, Lower Air
26 731-3230 1 Baffle, Upper Air
27  735-0650 1 Hose, Intake
28  726-3055 2 Clip, Fuel Line Retainer
29 736-0171 1 S  Washer, Lock, 7/16
30 703-3398 1 Shield, Lower Exhaust
31 736-3017 1 /P Washer, Flat .417 x 1.5 x .225
32  746-3079 2 S  Cable, Choke and Throttle Control
33  750-3198 4 Spacer, Engine 1.0 O.D, x .34 Lg
34  750-3201 1 Spacer, Crankshaft
35 751-0535-12 2 S  Fuel Line, 12 inches (Fuel Tank to Filter &
Filter to Pump)
35  751-0535-68 1 S  Fuel Line, (Fuel Pump to Engine) 68in.
36 KH-24-050-02 1 S  Filter, Fuel
37  751-3149 1 Pipe, Exhaust
38 751-3150 1 Pipe, Exhaust
39  756-3091A 2 /P Pulley Half
40  756-3099 1 Pulley, Center
41  KM-11060-2079 2 Gasket, Exhaust
42  KM-461F0600 4 Washer, Lock, 6MM
43  KM-311G0600 4 Nut, Hex, 6MM
44  KM-49040-2065 1 Pump, Fuel
45  725-1365 3 S  Bulb, Indicator
46  725-3243 2 Fuse, 25 Amp
47  721-0342

WWW.Myimower Baiestem



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Driveshaft And Engine Connections

Page 18 of 64

Ref#  Part Number Qty S/P/F  Description
48  725-1648 1 S Relay
49  759-3868 1 S  Cover, Fuse Box
50 759-3869 1 S Box, Fuse
51 710-3138 1 /P Screw, Engine Ground M8-1.25 x 16
52  710-3007 3 /P Screw, Hex Wash. Hd. Tapp #12-24 x .375
53  751-3182 1 Hose, Vacuum
54  710-0206 2 /P Screw, Hex Cap 1/4-20 x .88
55  712-3027 2 S  Nut, Hex Flange Lock 1/4-20
56  750-0808 2 /P Spacer, .320 x .56 x .36

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 19 of 64

3208 Tractor S/N 1K010G & After
Engine And Governor Control

_4|- _\ ) o
| \ |
I/f \\ v \\\\
- \\ \\ e
III o \\l‘_\ nu
/ A
\ |
NJ . ﬁ/ . \\\\\ - nua_
_ =
/ /ﬂw O _
/;,/ 1 )
_ .

- /, // —/ ///g..
- e,
/ _/, ..//// AMMWWV

-— //.{W”“!f /J S

N\ ammm.”.yawnwwuuunuuunw..i fnmwwu

I””! .
.,ﬁnu.f,uq.u; ﬁ \u_ /mﬂ /

x-— Iﬂ/ /

0 w
—
\ N { # .
N\ N “ e e
/ / _ A“ ”V- |||||| -
T ~
‘Vl M’ _ V\ =

A
G ()

T—m (o) __ \
r ba 0

X
F7 @ (X
/ \\ \ N //
/ / \ ) \\. r /
| \
~ © ¥ 9 \

Lo

ye-

1Ili]l

WMWM_N D

$ -m fﬂma

e \\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Engine And Governor Control

Page 20 of 64

Ref#  Part Number Qty S/P/F  Description
1 KM-16169-2092 1 Link, Choke
2 KM-16171-2065 1 Link
3  KM-39003-2064 1 Arm, Pivot
4  KM-39129-2043 1 Spring, Governor
5 KM-42036-2051 1 S Sleeve
6 KM-49103-2123 1 Arm, Governor
7 KM-49110-2073 1 Governor Assembly
8 KM-49113-2102 1 Panel, Control
9 KM-92002-2269 1 Bolt
10 KM-92037-2209 2 Clamp
11  KM-92143-2200 1 Collar, 6.8 x 10 x 20.5
12 KM-92144-2052 1 Spring
13  KM-92144-2287 1 Spring
14  KM-92150-2182 2 /P Bolt,5x18
15 KM-92200-2036 1 /P Washer
16 KM-92200-2070 2 Washer
17 KM-180B0616 1 Bolt, 6 x 16
18 KM-180B0635 1 Bolt, 6 x 35
19 KM-311B0600 1 S Nut, Hex
20 KM-411B0600 1 Washer, Plain

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 21 of 64

3208 Tractor S/N 1K010G & After

Engine Electrical

0

O
o
’ h@
- €O )
\\.III. vw / o
Q D _ A,. 3 e
\ R 5 N
/”, NN & ,.,AM%, Y
\ N AN % <t
) (X ._ AN ,,,” sv ™
_. m u... /// \ \ \a_a,aw . e —_— c,n. I .ﬂ/ vvi-\naitl
,,.,!.,..:..UM .mwr ///n_ _w.. e \ N ” \ w””” A/
7)) & _ | L/ \ .
\ ~ i e \“ et “““ﬂﬂ ”/ ™ /
: , ¢ /N _ hmmr,,
o y o o hm mmmmw ....uu...n.mm_n
\\\ &~ . /
R v N
N o) |8 ﬂ"“““wmw,k
- » uuﬂ““““\ - -.rllr.{...
//u_.w.u. A \“\\m k _.f‘ T
f o AN T
k e n \\ M \\ IJIE (@)]
A \ & d
Amnm\\,,Mun”njf,ti.“u“““ 22N m . ¢
me_ - ,..r...mHH.ill.illll.-.. ~ru \ \\ ,...H. //, A
_ - \\..,..‘\ Q_ ’ ,/ F!., \\ / &
}ff..i._v;@mw = & \ Ve /Mv ,,//sv\ Amw , ﬁ,!.ffai..ﬂﬁ”,./v
R e \ / 2 - &
\ TR 33@,@%93 2 &
JR— T, \\\\\\ ._wa \|..n mmrmm ‘nnnunu; \ T = -
D) e Umq - ~
Ammu[.umm.m.mwun I/,_ umw - ? m ' ﬁ...‘ J..w“\m“mwmww.
’ o AT < m\\ “ ‘_mmmmwmv
’Mmmu.rlirlr||um. =z gy - \\ &&& ‘\““\\1‘
N A .“\3 7/
N\ W _ &/
1/:; fu p ;f\n“.nwn &...,1 /
(S \,Mmu

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Engine Electrical

Page 22 of 64

Ref#  Part Number Qty S/P/F  Description
1 KM-11009-2766 1 Gasket, Temp. Switch
2 KM-11047-20369H 1 Bracket
3 KM-14083-2051 1 Cover, Flywheel
4  KM-21066-2070 1 Regulator, Voltage
5 KM-21119-2157 1 /P Igniter
6 KM-21121-2083 2 Coil, Ignition
7  KM-21130-2060 2 Cap, Spark Plug
8 KM-21193-2149 1 Flywheel Assembly
9 KM-26030-2073 1 Harness
10 KM-26030-2167 1 Harness
11  KM-27010-2170 1 S  Switch
12 KM-27010-2182 1 Switch
13  KM-59026-2054 1 Coil, Pulsing
14  KM-59031-2096 1 S  Cail, Charging
15 KM-59221-2099 1 Connector
16 KM-92009-2273 4 Screw
17  KM-92015-2167 1 Nut
18 KM-92022-1517 2 Washer
19 KM-92022-2245 1 Washer
20 KM-92027-1568 2 Collar, 8.3 x11.5x9
21  KM-92027-2096 2 Collar, 6.2x7.8x5
22  KM-92070-2072 2 S  Plug, Spark
23 KM-92072-1195 2 Band
24  KM-92072-2003 2 Band
25 KM-92170-2056 1 Clamp
26 KM-130B0520 4 Bolt, Flanged, 5 x 20
27 KM-130B0614 4 Bolt, Flanged, 6 x 14
28 KM-130B0616 2 S Bolt, Flanged, 6 x 16
29 KM-225B0414 4 Screw, Pan, 4 x 14
30 KM-241B0406 1 Screw, Pan, 4 x 6
31 KM-510A5100 2 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 23 of 64

3208 Tractor S/N 1K010G & After
Fender And Running Board

B\
\ mwmﬁ/
//WWWW/MW// 0
WV /w%/ L
e \ /l//l/
A.;_h ,mﬂwm : /mm/ © “hyg
. W o ]
/// \\ ,,1 //////rr
. /A\&W\ o
\N/mm”/ \ —llll.ill
N T e
A/ ”W%
) .
W\ -
/ @ /”W/ Lo
WW/ ,”Wm/_ \ \ zﬁ
A0 \
/// \\\ e \ /
WA ) S
[ W ! Yy el 4/
L VN / “\“\ / Y b b
= [ / / >
FR
FAY W
— /,, .,/
_\ w
o\ ,7 \ L
L]
L H /™
Y \\A\ ) \“\ -/ \
. //s, \ \\u \ \ N||||Au

//‘/f \ \\ mk.\\ \\\\\\\ mqll‘,lltll:/llll
A\ ) -
/W/IANNMMMNM \ _LﬁumJ A_n_ ﬁu.l,// . A.lr_nu

-5 "
\.@m_ )

_ S

™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Fender And Running Board

Page 24 of 64

Ref#  Part Number Qty S/P/F  Description
1 625-0023A 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
2  625-0024A 1 S  Light Assembly, Rear LH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
3 703-3622-0716 1 Running Board.
777D04383 2 Graphic, All Shaft Drive
777120860 1 Graphic, Starting Instruction
777120859 1 Graphic, Height Adjustment
777530017 1 Graphic, Warning
4  703-2978-0716 1 /P Fender
777D04715 1 S  Graphic, 3000 Series
5 710-0602 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x 1.0
6  710-3013 14 /P Screw, Hex Cap, 1/4-20 x .5 GR5
7 712-0324 6 /P Nut, Hex Lock, 1/4-20
8  726-3057 4 S  Clip, Tail Light
9 731-3239 1 Cover, Lift Lever
10 731-3253 1 Flap, Lift Lever
11 735-0275 1 Pad. Floor LH
12 735-0276 1 Pad. Floor RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 25 of 64

3208 Tractor S/N 1K010G & After

Frame And Hitch Plate

y mﬁil\ L

....... ) ““m«

// .,mw_,,
/, i ,

i

.\
,

/

— ||||||||||||| —m-()

s

-

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Frame And Hitch Plate

Page 26 of 64

Ref#  Part Number Qty S/P/F  Description
1 603-0446B-0716 1 /P Frame Assembly
2 603-0463A-0716 1 S  Bumper, Front
777D00585 1 Graphic
3  703-3546-0716 1 Hitch Plate
777120773 1 Graphic, Trans. Release
777530265 1 Graphic, Trans. QOil
4  710-0623 4 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
5  710-0599 3 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x .5
6 710-0617 2 Screw, Round Hd., 3/8-24
7 710-3131 2 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
8 710-1260A 4 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
9 712-3027 2 S  Nut, Hex Flange Lock, 1/4-20
10 712-3083 2 /P Nut, Hex Lock, 1/2-13
11 726-0211 8 S  Speed Nut, U-Type, 5/16-18
12 732-3002 1 S  Spring, Extension
13 735-0653 1 Flap, Intk.
14  736-0342 3 Washer, Flat, .283 x .75 x .030
15 738-0704 2 S  Shoulder Screw, .312 x .18
16  747-3336 1 Rod, Front Latch
17  710-3038 2 /P Screw, Hex Cap, 5/16-18 x .875
18  711-1333 1 Shaft, Frame Brace
19 736-3008 2 S  Washer, Flat, .344 x .75 x .12
20 703-3417-0716 1 Bracket, Running Board LH
21 703-3418-0716 1 Bracket, Running Board RH

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 27 of 64

/ . AMV /wmm_

\\\\\ J,

M., N
vw § o ~ A%
._-\.mmw 1‘ KAVV\ ‘l

o

WWW.mymowerparts.com

o)
£
<
%]
% Y] \“ /
— /
//w
o /AN
m_ - // ,///
KJ //
2 PN/ J
P V €4 y;{ y 3
5 = ..z 27, mw\
& % | _ﬁ\\\ s B,
-3 2 o | RRE IS
% c V-
&2
™ L




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Front Axle

Page 28 of 64

Ref#  Part Number Qty S/P/F  Description

1 603-0426 1 /P Axle, RH Steering
2 603-0427 1 /P Axle, LH Steering
3 710-1039 1 /P Screw, Hex Cap 3/8-24 x 1.0 GR8
4  710-3085 1 /P Screw, Hex Cap 3/8-16 x 3.5 GR5
5 711-1141 1 Shaft, Splined
6  712-0355 2 S Nut, Hex Center Lock, 3/8-24
7  712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
8 712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
9 712-3104 1 Nut, Hex - RH, M12 x 1.75

10 712-3105 1 Nut, Hex - LH, M12 x 1.75

11  716-0102 2 S Snap Ring, 1.0 Dia. Shaft

12 716-0188 1 /P Retaining Ring, Internal, 2.0

13 719-3119A 1 /P Pivot Axle

14  719-3120 1 Axle Carrier

15 721-0462 1 /P Seal, Grease, 1.31x 1.0

16 723-0462 1 Ball Joint, 122MM x 1.75 RH

17  723-0463 1 Ball Joint, 122MM x 1.75 LH

18 736-0163 2 S  Washer, Flat, 1.03 x 1.62 x .030

19 736-0247 1 /P Washer, Flat, .406 x 1.25

20  737-3000 3 S  Fitting, Lube, 3/16 Drive

21 741-0131 1 S  Bearing, Ball

22  741-0363 1 S  Bearing, Needle

23  741-0558 4 S  Bearing, Flange

24 747-3348A 1 /P Tie Rod, M12 x1.75 RH & LH

25  748-3074 1 Steering Arm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 29 of 64

3208 Tractor S/N 1K010G & After

Front PTO

.
~——
I
mmwnlﬁtlr..fu”///

rh :f..y._

- ————
> o~
© .w

™ o) ) \ &
_ ~
/./
™ — =
™~ N
Y N
w 1- -~
AN /V,, . N~ m
I - £
- \@.‘.4 .......... NWWW-NHHHL % @)
= — \“uunLWMH“bHHuH“nnuHm,wﬂ Cl
N \A%H% e — o 05
L— mw\vﬂm ARty _@n.rfr | +—
’ raany e
B e e Rt w
o /W \e .,iq.m‘ryxwvu_a \_,nuTL\n,_J/A,MW ;;;;;;;;;;;;;;;;;; _ A,k /
Y 00 L2 ey ) )
Afu. ﬁAIV1h L JIVI \\ ARMW ’ { (o} ] ﬂ ¥ w.. B \VM‘IJ
S AN mn Y AN R e — N Ih=2D, 57
__\ \\\\,_..‘.m R Mwu AR ﬂmwwrlr. l”..l _. < SMMN Aynn.w\ A.- W
anl Rt Lmzemss ———— o . P .
,(m N X\\ .Mu -~ // /// 3
\ll\‘\\‘ /. /
[ ./ ™~ © ﬁ _.is m
1 : .
MWH ,/ uﬂ_ M/_ w
/V \\\\.HHI/ - ~ my
........... SN :
lllllllll 4 \ \“NNMM M p e
_ o “w \v
o v A\ i\Mwn“\\\ / ¥ o mw_
\.\. . ﬂMH\\l“H\\ \X,\ \\\\ \HMMu“H“HMM” o= _J
Anu ..... / e \HMM““.I.MMHH“/// - \\\\\HM“““WMM“““HHHHH/// _ AH“ ||||||||||| AN \
@ T I A N “u
: 774 St s NP/ 2
\\\ II{I\\H\-\L‘ iy, ot \ Amn
\\\a‘mmm QM 7\ = o uly/ f ///
I O
P~ . v
T g
“"..i“.;%//.
/ &
\ === //
e ,A / . ._,\_mw_. \\“\Af
llllllllllllll N7/ “\\ ~ \mn\v, _,r A S
/M_m / \A N - ~~
le) ,_jv“ AA AV ~ /Hummmmmmmmnn\.\ /_
lo=lo/ ™ T Ty
B ] ~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 30 of 64
Front PTO
Ref#  Part Number Qty S/P/F  Description
1 603-0442-0637 1 /P Bracket, Idler
2  759-3867 1 /P Bracket Assembly, Brake
3  703-3009-0637 1 /P Bracket, PTO Mounting
4  703-3165-0637 1 /P Belt Guide
5 703-3812-0716 1 Bracket, Solenoid Mounting
6  710-0237 2 /P Screw, Hex Cap 5/16-24 x .625 GR5
7 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
8  710-0520 1 /P Screw, Hex Cap 3/8-16 x 1.5 GR5
9 710-0623 2 /P Screw, Hex Wash. Hd. Tapp 3/8-16 x .75
10 710-0748 2 /P Screw, Phil. Hd. Tapp #12-14 x .5
11 711-1196 1 Ferrule, Brake Adjustment
12 712-0324 1 /P Nut, Hex Insert Lock, 1/4-20
13  712-0431 7 S  Nut, Flange Lock, 3/8-16
14 714-0104 2 S Pin, Internal Cotter
15  716-0102 1 S  Snap Ring, 1.0 Dia Shaft
16  759-04258 1 /P Solenoid, Kit Vacuum Actuator Replaces
725-3278
17  732-0470A 1 S  Spring, Extension, .530 x 4.74
18  738-0213 2 /P Shoulder Screw, .498 x 1.45
19  738-3056 2 S  Shoulder Screw
20 741-0491 4 Bearing, Nylon Flange
21  747-3322 1 Rod, PTO Brake
22  750-0526 2 Spacer, .380 x .5 x .265
23  751-3173 1 S  Vacuum Actuator
24  754-3084 1 S  V-Belt, A-Section x 37.63 (Set of two belts)
25  756-3092 1 Pulley, PTO Drive. 6.75-Double
26  756-3094 1 Pulley, Flat Idler, 4.0

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 31 of 64

3208 Tractor S/N 1K010G & After

Front Wheels

L

o

,

e
e
e “n{

i

(o)
L

—&

i

e
e TN,

ml...l.s....l O

e — ™,

()

NI
////// wmm_m

-J..I-......-I.-..I.ltltlll-l-ll.l\\\
N,
I
_n.. /1.._,.
R 0
// Jf....m'.._m mmm_A !Mw...._s...llllll|ll.‘,\ e
e
/, N
Y "~
\\“HHHHUH"H.-.V //
- Sl .

.,

Y

W,

& N\ ©

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Page 32 of 64

Front Wheels

Ref#  Part Number Qty S/P/F  Description
1  734-3053-0499 2 S  Rim Assembly, Wheel
2 734-3193 2 S  Tire, Turf, 16 x 7.5 x 8.0
3 737-0224 2 Lube Fitting
4 741-3002 4 S Bearing, Ball
5 710-3126 2 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
6  731-3020 2 S  Hubcap
7  734-0255 2 S  Valve, Tubeless Air
8 736-0179 2 S  Washer, Flat, .531 x 1.25x .1
9  736-3095 2 S  Washer, Flat, .535 x 1.92 x .060

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 64

3208 Tractor S/N 1K010G & After

Fuel Tank

._-.

@
4 mm.../
/ N J——
N\ Nl
\ \q
/
/ ,

——®
\

\

et

..___\_

h
A,
&
00
L
L2
2N dmmm

)

uriﬂmmm o

.

-
-

o

/
/7
\\nn“\
...\HHUH“\\
\\zmﬂ /
// // \“\
r'
./. //. \“\\\
NN i/
AN 1....[..\“\ /
S \\
\
\
\

P

re
]IJI]IIIIIII\.‘II

w0

&

)

N —
;mm“HLﬁ_ ,

_m. =3

.H_. ———
A—
o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 34 of 64
Fuel Tank
Ref#  Part Number Qty S/P/F  Description
1 726-0205 2 /P Clamp, Hose
2 731-3268 1 Trim, Tank Protector
3  735-0149 1 S  Bushing, Rubber
4  751-0535-60 60in. S  Fuel Line
5 751-3124B 1 S Cap, Fuel
6 751-3144A 1 S Tank, Fuel, 4.5 Gallon
7 751-3161 1 Sensor, Low Fuel
751-3146 1 S  Grommet
8 751-3162A 1 /P Fitting, Fuel Pickup

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 35 of 64

3208 Tractor S/N 1K010G & After
Hood, Grille And Side Panels

\\\J
_ \M

. -

/ \\ﬂl We/

WWW.mymowerparts.com

- S
L
/lrr‘ |
//”I \ A / / / _AM\\\\\ AM/ \ \\ \\ p \
\MWWJI /, \\\m““ AMWW”M/ /// //MH //.rm, \_“N‘ \\\. m“‘mq\////J A—_.
m,mwwm ) W A‘ Ny - & =
W\ VN N\ =S T
B\ S A\ L PR t—
, _r» V / / \ / / - - _—
m mMWW/ y[ w \“\NWWHHH%V ,wv .umu
mmmmv//”ﬂ / /”, y \\ \\“\“““\ / .. // )\\\\f
AN/ g \ /ﬂj
X\ / N
/nmmm”ﬂ”uu, /ﬂ”




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 36 of 64
Hood, Grille And Side Panels

Ref#  Part Number Qty S/P/F  Description
1 625-0053 1 S  Headlight Assembly (Lens glued to reflector)
725-0963 2 S  Bulb, Headlight
725-1649 2 S  Socket Assembly, Headlight
2  759-3865-0499 1 Hood w/Support Rod Assembly
3  703-2946-0499 1 Side Panel, RH
4  703-2947-0499 1 Side Panel, LH
5  703-2950-0499 1 Grille, Series 3000
777120314 1 /P Graphic, Warning
6 703-2984-0716 1 Support, Grille - RH
7  703-2985-0716 1 Support, Grille - LH
8 703-3070A-0499 1 S  Bracket, Upper Hood
777530538 1 Graphic, Warning Hot Surface
9 703-3071 2 Bracket, Rod Retainer
10  703-3101A-0716 1 S  Support, Hood
11  710-0351 8 /P Screw, Truss Hd, Tapp, #10-16 x .5
12 710-0607 10 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .5
13  710-0924 4 /P Screw, Phil. Pan Hd. 1/4-20 x .75
14  726-3054 4 Nut, U Type Speed, 1/4-20
15  726-0139 2 /P Nut, U-type Speed, #10
16  726-3056 4 Latch, 1/4 Turn
17  731-3227 1 Mount, Side Panel/Grille RH
18 731-3228 1 Mount, Side Panel/Grille LH
19  732-0936 4 Clip, Spring
20  732-0937 4 Spring, Compression
21  732-1153 1 Spring, Extension
22  736-0400 2 S  Washer, Flat, .194 x .62 x .063
23  747-3337A 1 /P Rod, Upper Hood
24  747-3338 1 Rod, Lower Hood
25  777D03265 1 /P Graphic, Hood - RH
777D03266 1 /P Graphic, Hood - LH
26  777D03277 2 Graphic, 3208

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 64

_ N
N

e o Yo
i ---.... §

_—

o

WWW.mymowerparts.com

3208 Tractor S/N 1K010G & After

Hydraulic Steering Pump



3208 Tractor S/N 1K010G & After

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Hydraulic Steering Pump

Page 38 of 64

Ref#  Part Number Qty S/P/F  Description
1 ET-14543-002 1 Screw, Hex Cap, 1.57" Lg.
2  ET-64455-000 1 Seal Kit (Includes All Parts Marked Ref. 2
3  ET-22991-003 1 S  Gerotor Assembly
4  ET-22919-005 1 Spacer, .240 Lg.
5 ET-22918-000 1 Drive
6 ET-9199-000 1 Plug, Manual Check
7  ET-285020-140 1 Ball, Manual Check
8 ET-64457-000 1 Bearing Kit
9 ET-64456-000 1 Spring Kit, Centering
10 ~N/A 1 Spool, Sleeve and Housing Not Available as

Replacement Parts. Order Complete Steering
Pump

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 39 of 64

3208 Tractor S/N 1K010G & After

Hydraulic Valve And Lines

w

ol fep -
QL)
R
N = / / \
7 r,‘ XVJ
5 \mi #
0 I 7,
O o / \ obw o
z -] INAE . SN
3 Ne W
- v.\ . P~
E o _m - ;ﬁ%mmn.m!uuwww_ nm..,
IL . 3 —— )
_um T _m,!i_ ,ﬁ T /%wmwn \\.\\\\\\
m L __] mwww_\mw o~
I T T
AY—\\\\ \\_ \L
— W \ s
AWVVA\\ \\ X
. b~ o)
/v; ,JWMMK\_MNM.WMHTL
% G
d APV\V,., ™~
B
N2 N
; > { ™ ©
\ \ o ﬂ\\\\\.MMWW_H,M\ Au ///_ \
-~ ,/Y \u@mv\ I~ _R“wummwww Amw/ 10
~ (@] \ 2 WU\ /WU
™ | / /3 \
_ 0 S \U/ /
N o™ .Dro m. A %lllf\m lllllll .
by L e \
N EANY e .
O\ AENARS ==
//{N_/ \“ / \.V/AWV \ gv/ / T
NN Yy /,V, J—
NN P (R N —Y
ﬁ\\\\ //N//[\\\ gl @ // E,/” .ANHHH uNw.
e
g <Y \

==

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Hydraulic Valve And Lines

Page 40 of 64

Ref#  Part Number Qty S/P/F  Description

1 703-1801 2 Bracket, Valve Mounting
2 703-1802 2 Clamp, Side Valve
3  703-1803 2 S  Clamp, Double Valve
4 703-3154 1 S Bracket, Lift Valve
5 710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
6  710-0641 2 /P Screw, Hex Cap 1/4-20 x 2.25 GR5
7  710-3013 5 /P Screw, Hex Cap 1/4-20 x .50 GR5
8 710-3083 1 /P Screw, Hex Cap 5/16-18 x 1.375 GR5
9 712-0429 1 S Nut, Hex Insert Lock, 5/16-18

10 712-3027 4 S  Nut, Hex Flange Lock, 1/4-20

11 717-3452 1 Valve, Hydraulic

12 721-0492 4 O-Ring, Backup

13 721-3021 6 S O-Ring

14  726-0197 3 Cable Tie

15  727-3056 1 T-Fitting, 9/16-18 Thrd

16 727-3130 1 Tube, Hydraulic (Pump to Strng)

17  727-3131 1 Tube, Hydraulic (Aux. from Strng)

18 727-3162 1 Tube, Hydraulic (Strng Return)

19 727-3160 1 Tube, Hydraulic (Aux Return)

20 727-3161 1 /P Tube, Hydraulic (Return to Pump)

21  731-3259 1 Knob, Lift

22  735-3007 3 S  Rubber Spacer

23  741-0491 2 Bearing, Nylon Flange

24 747-3349A 1 /P Handle, Center Lift Valve

25  748-3081A 1 /P Link, Lift

26  748-3082 1 Clamp, Handle

27  721-0493 3 O-Ring, .426 x .566 x .070

28 710-0751 1 /P Screw, Hex Cap 1/4-20 x .62 GR5

WWW.mymowerparts.com



Page 41 of 64

ISSIoON

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Hydrostatic Transm

[<e] A
™ /\ o
— - - | o 9
) I |
. / e o)
{wmnnuuz“muﬁwWHH‘!‘mM T atlk o
// W _
* /
\ \ N \\ ﬁ.uu
N 3 \\ M’ N \\ led
fffff S ) o e K 7 % ¥
e Y
L m.\// o m re— , WW /

N2y

w« A%,,, N
5

\

N
s

ﬂ,
/

WWW.mymowerparts.com

9]

-




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 42 of 64
Hydrostatic Transmission

Ref#  Part Number Qty S/P/F  Description
1 HG-51206 /P Shaft, Pump
2 HG-2000022 /P Ring, Wire Retaining
3  HG-2000038 /P Ring, Retaining
4  HG-2000023 /P Spacer
5 HG-2000032 /P Bearing, Ball
6 HG-2000036 S  Seal Lip
7  HG-2000037 /P Seal, Lip
8 HG-2000014 /P Arm, Trunnion
9 HG-2000015 /P Guide, Slot

10 HG-2510097

11  HG-50552

12 HG-2000024

13 HG-2000025

14  HG-2510014

15 HG-2000007

16 ~N/A

17 HG-2510098

18 HG-50641

19 HG-2000061

20 HG-50203

21  HG-2510013

22  HG-9004100-1430
23  HG-2510083

24  HG-50761

25 HG-2510050

26 HG-2510034

27 HG-2510081

28 HG-2510082

29 HG-2510012

30 HG-9005110-4400
31 HG-2510090

32 HG-50969

33 HG-9007314-0808

Housing Assembly
/P Bearing Assembly, Thrust Ball
/P Washer, Block Thrust
/P Spring, Block
/P Kit, Pump Cylinder Block
/P Shaft, Motor
Not Used In This Application
/P Kit, Center Section
Pin
/P Gasket, Center Section
Swashplate, Variable
/P Kit, Motor Cylinder Block
/P O-Ring
S  Kit, Auxiliary Charge Pump
/P Gerotor & Housing Assembly
/P Kit, Check Valve
/P Kit, Check Valve w/.044 Orifice
Kit, Check Relief
Kit, Auxiliary Relief Valve
/P Kit, Bypass Valve
Plug, 7/16-20
/P Kit, Auxliary Filter
Screw, Flange Head Cap, M8 x 60
/P Screw, Socket Head Cap

RPRRPRPRPNRPRRPONRPNRRPRPRRPRPRPREPNRPRRPRPNRPRRPREPRPNNNRRPRPRERRERREPRERREDNR

34  HG-9005110-3100 Plug, 5/16-24

35 HG-50994 S  Cover, Filter

36 HG-50408 /P Pin

37 HG-2000044 /P Shim, Charge Pump

38 ~N/A O-Ring Order Seal Kit P/N HG-2510010

39 ~N/A O-Ring Order Seal Kit P/N HG-2510010

40 ~N/A O-Ring Order Seal Kit P/N HG-2510010
HG-2510010 /P Kit, Overhaul Seal (Includes Ref. Nos. 2, 3, 4,

6,7, 19, 22, 38, 39 & 40)

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 64

3208 Tractor S/N 1K010G & After

Lower Power Steering

2 e
— KMW// _///
1/// - /Ah ///
AU N e
— \ \)Hm”“u
r ﬁ “ «y o Ar/ ,/ mwy,// _ ) v
N /_. — //II/'V \A
:Mf urm ) @U < // #%A@q N X/\éw S /=
P % @ 0K L
Y «M”W _ipf;.. /, .nwvv«%\ ® A,m!\\ ..... T , \\\
( N &
_ “muw_ \ W

™

|

e

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Lower Power Steering

Page 44 of 64

Ref#  Part Number Qty S/P/F  Description

1 703-3015-0716 1 Plate, Steering Pump Port
2  703-3189-0716 1 /P Bracket, Cylinder Mounting
3 710-0514 2 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
4  710-3138 2 /P Screw, Hex Cap M8-1.25 x 16 MM GR5
5 710-3140 4 Screw, Hex Cap, M6 x 14MM
6 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
7  712-3103 2 Nut, Hex Flange Lock, M12 x 1.75
8 712-3104 2 Nut, Hex, M12 x 1.75 RH
9 717-3424 1 Cylinder, Steering

10 717-3442 1 S  Pump, Hydraulic Steering

11 723-0462 2 Ball Joint, 122MM x 1.75 RH

12 727-3012 1 /P Fitting, 90 Degree Elbow

13 727-3126 1 Hose, Front Steering

14  727-3127 1 Hose, Rear Steering

15  727-3159 1 Fitting, 45 Degree

16 736-3084 1 /P Washer, Flat, .51 x 1.12 x .060

17  721-0493 2 O-Ring, .426 x .566 x .070

18  736-0329 4 S  Washer, Lock, 1/4"

WWW.mymowerparts.com



Page 45 of 64

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Lubrication

Ky

L
.\\ A
e
[T
e N P IS
\J nm.,/,_,, |- A\R\\\\ Nw‘_- e “a 0
A/N V v |||v /HnnnnnHnunnuunﬂwmn..\mewU\Tn-é y o -~

"l
ol

—

_f,f o
¥ ey <t
o ) :
!,,i!.-..,\\ / ”/m A _mumum \LM v
___‘ \ Im. g M o /
_n..llll\\\ né\r:.\.c\.s._ A 4 w
\ O
/ g
&\ L =
— Py A
ﬂ_/_ \\\\ \\.“““\ nm\\\w & W
fo'e) ™ = e ﬁm..f/ / S/ m
[ —— X
/ \ o3 >\
/ = o
/ \m/m}_ﬂ; - -
P 1 \\ \/y,/ N\ N\ ot
F e, w I // / \ S
A NCES R / N
AN , )
N NS %\ vﬁnuuuf N L =
A s A\ /HFESN) T CRye
~\ e Y N A~ ; \ 5
) s N\ 2 ey, AAAN NS
_ / / ™ T N \/ﬁum,ﬁ\m\ / / _ \“\W A P M_ &w /Hu"nm )
Af\ ™~ / el @“mwv &= N
A T Ty "l - ,!'“\r|l\\_ 4 b =
,,,AA ey yd P Pl Ammw, \\h‘ VA, ﬁmﬂwwv
lﬂmr...ﬂ y km \\ _ .mw II...I!!I! \\ e \\{ g
. ) P
£ | ﬁ
) mew..r: w M~ N
....f,i!, - <« -~
o)) ~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Page 46 of 64

Lubrication
Ref#  Part Number Qty S/P/F  Description
1 KM-13045-2051 1 Receiver, Oll
2 KM-13107-2099 1 Shatft, Oil Pump
3 KM-13183-2419 1 Plate
4 KM-14024-2113 1 Cover, Oil Pump
5 KM-16115-2090 1 Cap, Oil Filler
6 KM-16154-2053 1 Rotor, Pump Inner
7 KM-16154-2054 1 Rotor, Pump Outer
8 KM-49065-2071 1 S  Filter, Ol
9 KM-49065-2072 1 Screen, Oil Filter
10 KM-52005-2120 1 /P Dipstick, Engine Ol
11  KM-59051-2114 1 Gear, Spur
12 KM-92005-2059 1 S Fitting, Oil Drain
13 KM-92042-014 2 Pin
14  KM-92055-2086 1 O-Ring
15 KM-92066-2235 1 Plug
16 KM-92143-2187 2 Collar,8.2x10x 10
17 KM-92144-2053 1 S  Spring, Relief Valve
18 KM-130B0614 3 Bolt, Flanged
19 KM-130B0820 2 Bolt, Flanged
20 KM-214B0512 2 Screw, Pan
21  KM-600A1300 1 Ball, Steel
22 KM-670B2011 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 47 of 64

3208 Tractor S/N 1K010G & After

Pedestal And Connections

< o -
o~ Ve ~~
/7 S
/4 s
/2 N /
o \“\ Hu“w\nunuuuuuﬁummmmmw
J T mm
e Y4 7 e
< V,NM ||||| - \““w ﬁ\\ ’
5 o)
L. L -
\w
/ U_.u
/ awu%w ||||| Hnuw
/ o Weald
7\ ys
\“\ ,/// ” / o
74 /”/ - W 8
- Y N
N ~__ ANE y
\\M\ 6 N \\ \\
> —/ \“‘ “Nm —— W .
. \ & \N\\\ NIII “ A\.B,
7 P A
ey St
HH\\\\\ (G~ - '\ \Lnnn_
< m.l v \\ ﬁawe wwmm \mq_/, 7/m
Vm y”/ ! \A%ww_yx\ \ fJ T
N. / / mw#mrv \Y; \VAM \ w © ¥
> \,,”Hmﬂmwuhumv_ \ -
a ST i{_ \
S,
/ -39/ \
\ \\\\ ~,
/ . V
—~ NS
8 \W%@% w
e of /
e \\\\ d \\ \\
e e /
e / ﬁ\
NE > \V,A‘\ - — @ ~
_nun“H llllll .-'nvuunnnv\ - MN VK\ Il/.l/_
o N \‘__\ me// < — ,
= RV u; & - 2
o LR ? o E
://Il ﬂ - >\ s
F/ \uf.ﬁa\b ,// & .M/ @ HJ ™~
/
\ -
o
el

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Pedestal And Connections

Page 48 of 64

Ref#  Part Number Qty S/P/F  Description
1 603-0386A-0637 1 /P Pedestal Assembly
2 603-0587 1 Handle, Tilt
777120861 1 Graphic, Tilt Steering Handle
3 710-0136 4 /P Screw, Hex Cap 1/4-20 x 1.75 GR5
4  710-0597 2 /P Screw, Hex Cap 1/4-20 x 1.0 GR5
5 710-1260A 6 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .75
6 711-1180 1 Shaft, Lower Steering
7 712-0324 6 /P Nut, Hex Insert Lock, 1/4-20
8 714-0104 2 S  Pin, Internal Cotter
9 716-0115 1 S Ring, Retaining, .56 Dia Shaft
10 723-0467 1 Strap, Battery (Includes Ref No. 14)
11 725-3255 1 S Battery
12 731-3225 1 Lever, Park Brake
13  731-3226 1 Lever, Cruise
14  732-0696 2 Hook, Wire Rectangular
15  732-0870 1 S  Spring, Compression, .676 x 2.57
16  732-0932 2 Spring, Extension
17  735-0258 1 Boot, Tilt Wheel Coupling
18  735-0269 1 Boot, Shaft Cover
19 736-3020 2 S  Washer, Flat, .271 x .63 x .065
20 738-3164 1 Shaft, Upper Steering
21 741-3085 1 Bearing, Sleeve, 1.44 x 1.5 x .812
22 747-3327 1 Rod, Cruise Control
23 747-3328 1 Rod, Parking Brake
24 747-3354 1 Rod, Cruise/Brake Pivot
25  748-3067 1 Housing, Tilt Wheel Coupling
26  748-3068 1 Coupling Half, Bottom
27  748-3069 1 Coupling Half, Top
28  748-3083 1 Index, Tilt Steering
29  748-3084A 1 /P Block, Tilt Steering
30 736-0275 2 S  Washer, Flat, .344 x .688 x .065

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 49 of 64

3208 Tractor S/N 1K010G & After

Piston And Crankshaft

A
L m‘ //
e \ \.\ /w\\m\ \ /v
...IJ..{..;J .url_\\\lsi /\\\\\ll / /,
M~ n Pt _ \
| v\ / /
, (U NN \
) ,.V., \\V...--t\ N /
W, s g /
\ > —7 , 7= )\
vW m \\\ // RV \\!..1/ \\\ /
um, - 1 m ¥ o - - ' Y
gwww"v_ L/ \ A,, Lﬁ_w \
- . PN,
(l\““\\ / %A_WW. \Wmm”mw‘.uv \\ //, \.ﬂuvﬂ ///
= y NE en S Vv N
-y QNN
P/ NN |
Y N N\
g - N \
w0 Wy
v m \ IWM@ )
TG / \ TN AR
\ \ e ,_Mb&r r..mv
Q0 \ \ i Y,
h } 2NE
\ \ WA
- \ N
\Af .._llil \, Bn_....\a.\.c.:w
A \
i~ \ ] /
A !ﬁ
|
pa—
\\\\ % ” / \\\\\\\\L
. R % "
[ 7 \“W/Mmm”yf#uwwv_ \ \ o0
/ A NG \A
o \ f \ S \&
NN st
N N
N SR

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Piston And Crankshaft

Page 50 of 64

Ref#  Part Number Qty S/P/F  Description

1 KM-13001-2136 2 Piston, Std.
KM-13029-2108 2 Piston, .25 O.S.
KM-13029-2109 2 Piston, .50 O.S.

2 KM-13002-1013 2 Pin, Piston

3  KM-13008-6025 2 Ring Set, Std.
KM-13025-6007 2 Ring Set, .25 O.S.
KM-13025-6008 2 Ring Set, .50 O.S.

4  KM-13251-6022 2 S  Rod Assembly, Connecting
KM-13251-6026 2 Rod Assembly, Connecting .50 U.S.

5 KM-49119-2130 1 Crankshatft

6 KM-59051-2112 1 Gear, Spur

7  KM-92002-2053 4 Bolt, Connecting Rod

8 KM-92036-021 4 Retaining Ring, Piston Pin

9 KM-551A0408 2 Pin, Dowel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 64

3208 Tractor S/N 1K010G & After

Rear Wheels

m————mmem

i

o~
o
/

e
-

;
,,, /// 4
/

NN
NN

{J
,m” )
NN,

/
/
— .\\H \\

- -
T ——— e

.

A BRI
—-‘\\I —
e S
e MMH.,,N
I

g
f o=l

/

\ \ ,hgwmmmmmmm,nlp

7

-,
——

.
/ p
2
w”mﬂm

N 2
S Ny
.N ™

a2,

£
:

H"I

)
//ﬂ

\

4
i

et

™

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 52 of 64
Rear Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3194 2 S  Tire, Turf, 24 x10.5 - 12
2  634-3053-0499 2 Rim Assembly, Wheel
3  734-0255 2 S  Valve, Tubeless Air
4  712-3050 8 /P Lug Nut, 7/16-14

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 53 of 64

3208 Tractor S/N 1K010G & After

Seat Assembly

/

7/

/

Lo

A

)

/
s

'3
mmum;

L

<

/7 £ /4 A/

m

)

L

——

™

"

uo\ ‘

\

br\d

e,

y ).

\

\
A\

\
\

/

al

a.,.n

I ,.ih
/M -,.,.,w,,_mmwmww, A
Mﬁw \ \ /

Fomdii

4

/
f.,r | e
MV Iuﬁmw k.\\

S
h —\\\\\

=g

\

Ny
\

=y / A

\

e
J

=

NE

\v
m \\\\ =

[

“Vln /MW“,
s \ ,ﬂ \
ey AP Jum /
X \v \_\ /
\ \“\\\ / \\W\
/\ \_\“\ \\\
\““\“\ \ \
\“\ \ /
\“ \ \\
//
//
/O >
L
-~
~=
/8 ul
(O
‘. \\ I mw‘
o
5 W
o -
o W
.nU- HUH

\
/|

/ \

{

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Page 54 of 64

Description

Seat Assembly
Ref#  Part Number Qty S/IPIF
1  703-3166A-0637 1 /P
2 703-3173-0637 1 /P
3  703-3208 1
4 703-3431 1 /P
5 703-3888 2 S
6 710-0748 2 /P
7  710-0759 4
8 710-1636 4
9 710-1669 4
10 712-3004A 4 /P
11  714-0507 1 S
12 726-0211 4 S
13  731-3240A 1 S
14 731-3244 1
15 732-1001 1
16  732-1163 2
?17  735-0271 2 S
18 747-3357A 1 /P
19 757-3015 1
777D04541 1
777D01782 1 /P

Bracket, Seat Switch

Bracket, Switch Mounting

Track, Seat, w/o Latch

Track, Seat, w/Latch

Bracket, Seat

Screw, Pan Torx Hd., #12-14 x .5
Screw, Hex Wash. Hd 5/16-18 x .625
Carriage Bolt, 5/16-18 x .62
Screw, Pan Torx Hd 5/16-18 x 1.0
Nut, Hex Flange Lock, 5/16-18
Pin, Cotter, 3/32 x .75

Speed Nut, U-Type, 5/16-18
Base, Seat

Lid, Tlbx

Spring, Compression

Spring, Compression

Bumper

Rod, Seat Pivot

Seat, High Back

Graphic, Reflector

Graphic, USA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 55 of 64

3208 Tractor S/N 1K010G & After

Starter

\HP
) .\L!ﬂ u

-

(4p]
//,/
\ N
I A LN, M n
// A= LAW nmwv
/ m\a_vv
\ A“
\
\
\
/ \
/
A, A
ﬁwﬁ_w
nmuﬂ
2N
\
/ N
< (<)

” ~ Lﬂr-.- Y ll
// \N“\“ \\\ \.\AA/I ) v-\ MM W
/"4 /_ i/
\_-V ._ ) G \\
;..mv .__ﬂ- ™ L

\ A...WA \v fww\

s e e~ p
) \mn_uv,, A...._M.,_ ) " & ﬁi/
B\ b R,
i g v A Mmmwna‘.e_ﬂ rJ“. /w
—.”1 lllllll ‘mﬂn u w WMM l & _ulrlu

\ s

\.\..nnnln;- /// ﬁr!\\ \\.. .. <
Whﬂ - w-\. f“m.v / d
%am n \ ] _\ _Q_\

> - N _..u,...,‘
w1 & - \_w“ubr;/ &

")

% \ 1P ¥
PN (% d
RN A\ A8

/_k.w\\ .\J/ o d
/ (] o
sy N\ / /
o= N
mw, // ,/,, o
s 5 .mm, ||||||||||||| " v.\ n__mmn 1mu N
\ Ahm “N_n},,,//////
/.. _A \ / \ \, \ N /
- NN / \ / \ N
Nwﬁm // // // /YVNHWJMH”..
Yot
\ 7 er,rm |
\ 4 NS “
// ,.r y ,m.mw,_m w
\..Hu "
T.,._ / /k/
>, / )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Page 56 of 64

Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-13081-2108 1 Clutch Ass'y
2 KM-13091-2068 1 Holder, Brush
3 KM-13168-2131 1 Lever, Shift
4  KM-14024-2205 1 Cover,
5 KM-16073-2098 1 Insulator
6 KM-16146-2186 1 Cone, Nose
7 KM-16146-2187 1 Cap, End
8 KM-21039-2059 4 Brush
9 KM-21040-2052 4 Spring, Brush
10 KM-21080-2054 1 Armature
11 KM-21163-2101 1 S  Starter, Complete
12 KM-27010-2122 1 Switch, Solenoid
13 KM-32085-2097 1 Stopper (Includes Ref No.17)
14  KM-92002-2277 2 Bolt, Thru
15 KM-92015-2146 2 Nut
16 KM-92015-2147 2 Nut
17 KM-92033-2081 1 Ring, Snap
18 KM-130B0830 2 Bolt, Flanged
19 KM-317B0800 2 Nut, Hex 8 MM
20 KM-461F0800 2 S  Washer, Spring, SMM

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 57 of 64

3208 Tractor S/N 1K010G & After

- Differential

ission

Transm

™~ \ HﬂMﬂmu / ’ L . ;
ol - O 8 7 N
w L [ BN TN ‘T///f/.._ﬁ ‘ 2 { dmmm 4
nm_ ) ) mew Y. ~ /Mmy/uuw
ety o J— o 7 N e )
o , & BT
& ] ) w F/ g e @ haN
ol w. < ] e el !
Gy m ~] , ,.J = S
(3 _ 4 Q o
—® /@) o
o TN o ]
o3 x, ;@ /; o/ -
/ ™~ W, _ P
s NG G — RO
n_m ,I!.II!—... | ah /o %W\\li‘AMw\WU\W\Lt\%WLA/ i//mm AK\A_JP/ "M%W .\un
@ /o - \\_\-wzy 1 ,w. r,,/.r \.\ B
o / @ & ~ i
T —— N‘.! y 7/ MW” \“HHUH( \\ nﬁ:ﬂ \.‘h%mwv - oV} /dmmw_ Gmmmmmw.l-i!l;
[Ty = A wﬁamu N ==
[Te] L ) /,.v.A\wz . va o I Sy //%w, [}
s BN P, (< 55N
% /o r,ﬁn,-ﬂqm.. & 0 R W
\nmnwl 3 ‘ S o : o N N A
L o g »
< i P Y
A $n N AR\ ™ AN ez
. 7 , L o N Mu,mw/v 0 A/ ”memm% g nm
....... il Y - AN V) o b ™ ™ w b
I » & L _— D J'vAAﬁ\nv - X
A 7 I &) O\
o \k \ . ™~ B (WA - _:I,..I P - NN
&Y { X L. N 7= [Te] /J_vﬁyya /,”7/
.4 , T muw L - /y
/ oY e I
- <
L& S
< A/ //7(HU W
W BN =
A\ AN o ’
- QO al e
. - 7
;s /Il_
" < v
A

&4

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 58 of 64
Transmission - Differential

Ref#  Part Number Qty S/P/F  Description

618-3235 1 S  Transmission Assembly Complete DOES NOT
include Ref. Nos. 2, 3, 6, 29, 33, 36, 37 and

1 611-3024 1 Shaft, Differential Actuator
2 617-3001 1 Gear Assembly, Pinion 13T
741-3037 1 S Bearing, Ball
3 618-3214 1 S  Hydrostatic Transmission Assy. For
components see separate parts beakdown.
4  710-1633 1 Plug, Drain, M14 x 1.5 x .827
5 735-0277A 1 Grommet, Rubber
6 618-3210A 2 /P Hub Assembly, Wheel
7 711-1308 1 S Axle Shaft, 15.08 Long - RH
8 716-0172 4 S Retaining Ring
9 717-1119 2 Gear, Spur, 14T
10 618-3155A 1 /P Collar Assembly, Diff. Lock
11 711-1309 1 Axle Shaft, 15.08 Long - LH
12 716-3018 1 Retaining Ring
13  718-3099B 1 /P Housing, Diff. Lock
14  732-0856 1 Spring, Cpmpression
15 736-0615 1 Washer, Thrust, 1.007 x 1.542 x .03
16  619-3086 1 Housing, Diff. Cover
17  710-1254 4 /P Hex Cap Screw, 3/8-24 x 2.25 GR8
18  717-1120 4 Gear, Differential 10T
19 717-1173 1 Shatft, Cross, .5 x 3.485
20 717-1178 2 Shaft, Cross, Special
21  717-1180 1 Differential Pinion Block
22  717-3466 1 Gear, Spur 60T
23 718-3101 4 Block, Thrust Miter
24 736-0558 2 Washer, Flat, 1.187 x 1.56 x .062
25 761-0215 1 Disc, Brake
26  710-1206 2 /P Screw, Hex Wash. Hd. Tapp 1/4-20 x 2.375
27 710-0751 1 /P Hex Cap Screw, 1/4-20 x .62 GR5
28  711-1385A 1 /P Shaft, Output 9T
29  712-0682 2 Nut, Lock, 7/8-14
30 717-3449 1 Gear, Bevel 54T
31  718-3089 1 Arm, Diff. Lock Actuator
32 721-0393 1 Seal, Oil
33 723-3014 1 S  Filter, Ol
34  736-0208 3 S  Washer, Flat, .51 x 1.5 x .07
35 736-0270 1 /P Washer, Belleville, .265 x .75 x .062
36 736-0619 1 Washer, Spring
37  737-3022 1 S  Fitting, Filter Nipple
38  735-0279 1 Grommet
39 712-0273 1 S Nut, Hex Insert Lock, 5/16-24
40 717-0678 2 S Pad, Brake
41  717-0682 1 S Plate, Puck
42  732-0925 1 Spring, Torsion
43  736-0371 1 /P Washer, Flat, .343 x .88 x .062
44  741-0343 2 S  Pin, Brake Actuator
45 761-0207A 1 /P Yoke, Brake
46  761-0208 1 Bracket, Brake Anti-Rotation
47  761-3074

56.

WWW.mymower par Eseor



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Transmission - Differential

Page 59 of 64

Ref#  Part Number Qty S/P/F  Description

48  619-3066 1 S Housing, RH

49  619-3067 1 Housing LH

50 716-0180 2 Retaining Ring

51  721-3020A 2 S Seal, Ol

52  741-3114 2 Bearing, Ball

53  741-3033A 4 S  Bearing, Ball

54  710-0573 14 Screw, Hex Cap Locking 5/16-18 x 1.25 GR5

55  721-0523 1 Seal, Oil 1.0 ID

56  721-0519 1 Seal, Gland O-Ring

57  736-0615 1 Washer, Flat, 1.0 x 1.56 x .030
759-3958 1 Sealant, Loctite Black, 5.3 oz. Tube
737-3120 5.5 /P Drive System Fluid Plus - Quart
737-3121 AR /P Drive System Fluid Plus - Gallon

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 60 of 64

3208 Tractor S/N 1K010G & After

] A o = i
_nnnnm.\\\,.L@.mw mmwr.// N N AL._ \ [ u_m/nuuuv
I~ 9/? @ ﬁe wuummlmm.//..imﬁ.r«;v;nuj ..... \m:;fxm\\ @
<t a oo //J B OO A s 7/
= " e ) .|/ muuuui 3 vJ/
< // < \ / // T\ afm... Anumim/ B - - —
N \ . N gl —— -
/.rm.”/ ,”y/ A”/ r// . : .-Huuuy q ./ mmm“_iyY/ A||1//MT
' \\ L ~ e N -
/”/ & \ AN / ///, Ry \\“m \\x V4 | : /V iy
N ,”/ \ /V/ AN _\\\\ \\ e 4/ {.r uuuu"uuuuunuw
NN A N ¢ bR N
-~ VN e e N\ W = \ﬁ\ v« TS,
N E L2 N )N N -
_JI // — lv ) /\v #mﬂu M / [@)] _L_nu Lo A,_O
@ //./r/“un““av\ \\4, N \ ny N <+ \ -
L a0 N i - = =N
IIIII Jl...IIIIHVV mw GWW KY \ /Aw“ T \ ,/, I~ _/ ./
7 A |
A «MA\ /,v.m \ AM\ A/\v\\_ o \< U.\V\/\ o /#Ar ....... 1
a \ A v\ ﬂ J, i N \ o
7 YO Y WA £ \ N
S e M N y 9 S AN
) 7, a‘AN\ ) A ALy \U“/”/ /A_\\ RY \\w_ B
0 . AR / a N < ¢ 3 & v.%.v\ -
A e .2, 2N € o /K ~ ~ o
L Ve [~ \o s A /tmm AWV b o ,@?\ o
S w [ e N imvg Ne S — |
I~ y, _| / \\ilmw i A o’ 9 mw - o
< \wx w Y0 \ w0 A & <y &
/7 , { i = ]
o / \AT lllllllllll
w0 m“\
N \OAJ ..... _
Jr///_\\ A w W / /_i
—~ I~ ™
> N 5 @
s vauw?w I~
R4 L M&Awmwﬁ&w«mwj [eV _
£ T ALY -
- : D) . _
= A “MN W / ,/M Mi S E— MA.AT“..HHHU
= N Sl A s NN
.w. & o © \ A ﬁm ww\w mwwmw. V;MM ) & Mﬁ\\ )
() X g ™ A > V// 4 A&%ﬂ/ )
PN YeGPAN
= Lk | 2 NNWW%{@WWWW\W«&
) //”/// RN @ V\mﬂ/MwwhHAvw
< “a Y )
R ,% ___H_u;wv! .Avﬁ/ A
= Ry / S
= ,J%W%@ / Vo ~
5 A @? ST o -uﬁ/ﬂ/wwmx Y o
w 7 % %MWNNM Amwmmwwmw \\\\\\ LT\\\J
T » @) - - — - AL I — ¥
it AN - —
= — Pt ﬁ\mm,///wm\ i -
c N _ﬂ\\ Amww \w,_/uwum\
IS .
2 « o b
— g
W & f///_
© n\ 8
S
e
— 1

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After
Transmission Mounting And Neutral Linkage

Page 61 of 64

Ref#  Part Number Qty S/P/F  Description
1 603-0698 1 Bracket, Torque
2 703-3478 1 Plate, Hydro Neutral Return
3  703-3477 1 Link, Neutral Return Bearing
4  703-3187A 1 S  Spring Plate, Hydro Bypass
5 703-3175 1 Bracket, Cable Retainer
6 703-3183 1 Bracket, Pedal Brace
7  710-0433 1 /P Screw, Hex Cap, 1/4-20 x .625 GR5 Lock
8 710-0514 7 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
9  710-0599 2 /P Screw, Hex Wash. Hd. Tapp, 1/4-20 x .5
10 710-0623 1 /P Screw, Hex Wash. Hd. Tapp, 3/8-16 x .75
11 710-0465 4 Screw, Hex Cap, 1/2-20 x 4.5 GR5
12 710-3015 2 /P Screw, Hex Cap, 1/4-20 x .75 GR5
13  710-3170 1 Ball Screw, 5/16-18 x .56
14  710-1506 4 Screw, Hex Wash. Hd. Tapp 5/16-18 x 5.5
GR5
15  710-3242 1 Screw, Set, 5/16 x .5
16  712-3059 1 /P Nut, Hex Top Lock Jam, 1/2-20
17  712-0266 3 S Nut, Hex Ctr. Lock Jam, 3/8-16
18 712-0431 4 S  Nut, Hex Flange Lock, 3/8-16
19  712-3004A 1 /P Nut, Hex Flange Lock, 5/16-18
20 712-3006 1 /P Nut, Hex, 1/4-20
21  712-3058 4 S Nut, Hex Insert Lock, 1/2-20
22 714-0104 1 S Pin, Internal Cotter
23  716-0104 1 S E-Ring, .5 Dia. Shaft
24  718-3097 1 Arm, Hydro
25  748-3093 1 Adapter, Pump
26  721-0459 2 O-Ring, .426 ID x .566 OD x .070
27  726-0295 2 Clamp, Tube
28  726-0324 1 S Clamp, Hose
29  727-3090 1 /P Cylinder, Damper
30 727-3139 1 Tube, Hydro Pickup
31 727-3148 1 Dipstick, Transmission
32  731-1480 1 /P Plastic Vent
33 731-1481 1 Vent Cap
34 731-3297 1 Fan, Pump
35 731-3245 1 Holder, Dipstick
36  731-3250 1 Pedal, Diff Lock
37  732-0429A 1 S  Spring, Extension
38  735-0279 1 Grommet.
39 736-0227 3 S  Washer, Flat, .390x 1.5x .1
40  736-0253 1 S  Washer, Bell, .5x 1.0 x.05
41  736-3019 4 Washer, Flat, .531 x 1.062 x .134
42  736-3090 1 /P Washer, Flat, .26 x .72 x .06
43  737-3092 1 Fitting, Tube
44  738-0347 1 S  Spacer, Shoulder
45  738-0572 1 S  Shoulder Bolt
46  741-0155 2 S  Bearing, Ball
47  741-0491 2 Bearing, Nylon Flange
48  746-3081 1 S  Cable, Diff Lock
49  747-3424 1 Rod, Pump Bypass
50 747-3366 1 Shaft, Diff Lock
51 750-0434 1 /P

WWW.mymowerpar

Spacer, .375 x .5x1.02
fs.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After Page 62 of 64
Transmission Mounting And Neutral Linkage
Ref#  Part Number Qty S/P/F  Description
52  750-0497 2 Spacer, .375 x .624 x .445
53  750-3212 2 Spacer, Hydro, .3223 x .60 x 2.44
54  751-0588-8 8in. Fuel Line.

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 63 of 64

3208 Tractor S/N 1K010G & After

Valves And Camshaft

.

Q
n/,,
\
AN
oy /,”
// M-‘-//
XN
. \\\ //. /W,
e Ladd ,”“/ C
/”/ nr/ ,},-
LN & e
B
.mWI ;;\n\\\\
&)
A
— 5 MHA“_N_.WWK
//// 'H l,ﬁww \ \
~ € | &%@
R /7 % mrwxx\
/ \/ / 1 9~
\\\ \\ Amnurw\
\\ {4 ! “Y Y
/ , M,wxn_ L\
y / \\ \\xw | Mw mmﬂk\w
/ \\ \\ MA
\ \“\ Am‘Yﬂf. l\\““mm
Y/ A
\\\ \\
/
\ \\ —\
V“A/ 0
h‘r N

Lo

"

——— w35

Ammvmmw

2,

V=

V=

L

g~

A

SN

h- /e

AU

A

RN

(1]

(

e,
lfIIII
-
—
i

£
N
"

/
!/
v

S

L

(2]
—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

3208 Tractor S/N 1K010G & After

Valves And Camshaft

Page 64 of 64

Ref#  Part Number Qty S/P/F  Description
1 KM-12004-2104 2 S  Valve, Intake
2 KM-12005-2093 2 Valve, Exhaust
3  KM-12009-2067 4 Retainer, Valve Spring
4  KM-12011-2056 8 Collet
5 KM-12016-2056 4 Arm, Rocker
6 KM-12020-2059 2 Shaft, Rocker
7  KM-12032-2064 4 Tappet
8 KM-12044-2239 1 /P Camshaft Assembly
9 KM-13116-2057 4 Rod, Push
10 KM-39108-2057 4 Retainer, Spring
11  KM-49078-2082 4 Spring, Valve
12 KM-92009-1109 4 Screw, Valve Adjust
13 KM-92015-1137 4 Nut, Valve Adjust Lock
14  KM-92049-2109 4 Seal, Oil
15 KM-480J1200 4 Circlip

WWW.mymowerparts.com



